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Supplementary file 1: Detailed list on formulations on the EMLc and comparison lists   

 

WHO EMLc  UK BNFc ABPS Kinderformularium MSH/WHO Guide 

 

6.2.1 BETA - LACTAM MEDICINES 

 

Amoxicillin J01CA04 

Powder for oral liquid 
125mg/5ml, 250mg/5ml 

Solid oral dosage form 
250mg, 500 mg 

 

 

Pediatric suspension 
125mg/1.25mL 

125mg/5ml  

Capsules  

250mg, 500mg 

Injection 250mg, 

500mg, 1g, 2g vial 

Powder for oral liquid 
125 mg/5 mL (100 

mL), 250 mg/5 mL 

(100 mL),  

Capsules 

250mg, 500mg 

Powder for suspension 

25 mg/mL, 50 mg/mL 

Capsule/ Tablet 

dispersible 

250 mg, 500 mg 

Powder for inj. 250 mg, 

500 mg, 1g 

Powder for oral liquid 
125mg/5ml, 250mg/5ml 

Solid oral dosage form 
250mg, 500 mg 

Tablet dispersible 

125 mg 

 

 

Amoxicillin + Clavulanic acid J01CR02 

Oral liquid  
125mg +31.25mg/5ml 

250mg+62.5mg/ml  

Tablet  
500mg +125mg  

 

 

Tablet 

250mg+125mg 

500mg+125mg 

Oral suspension 

125mg+31.25mg/5ml 

250mg+62.5mg/5ml 

Powder for inj. 
500mg+100mg, 

1000g+200mg 

Powder suspension 

400mg+57mg/5ml  

Powder for oral liquid  

125 mg+31.25mg/5ml  

Tablets  

500mg+125mg  

 

 

Powder for suspension  
100mg+12.5mg/ml (8:1) 

Powder for inj. 
250mg+25mg, 

500mg+50mg, 

1000mg+100mg, 

2000mg+200mg (10:1) 

500mg+100mg, 

1000mg+200mg (5:1) 

Tab 500mg+125mg (4:1) 

Oral liquid  
125mg +31.25mg 

250mg+62.5mg  

Tablets  

250mg+125mg 

500mg+125mg  

 

 

 

 

Ampicillin J01 

Powder for inj 

500mg, 1g in vial 
Oral suspension 
125mg/5ml, 

250mg/5ml  

Powder for inj 

500mg, 1g  
No Capsules  

250mg, 500mg 

Injection  



Capsules  

250mg, 500mg 

Injection 500mg  

250mg, 500mg  

 

 

Benzathine benzylpenicillin J01 

Powder for injection 

900mg benzylpenicillin 

(=1.2 milion IU)/ 5ml 

1.44g benzylpenicillin 

(=2.4 milion IU)/5ml  

No 
 

 

 

Pre-filled syringe, 

single use 

900mg in 2.3ml 

 

Powder for injection 

1.2 milion IU/5ml vial  

 

 

Powder for injection 

1.2 milion IU/5ml vial,  

2.4 milion IU/5ml vial 

 

 

 

Benzylpenicillin J01CE01 

Powder for injection 

600mg, 3g in vial 
Powder for injection 

600mg, 3g 

Injection 

600mg, 3g  
Powder for injection 

600mg 
Injection 

600mg, 3g  

 

Cefalexin J01DB01 

Powder reconstitution 

with water: 

125mg/5ml, 250mg/5ml  

Solid oral dosage form 

250mg  

Powder for oral liquid 

125mg/5ml, 

250mg/5ml 

Capsule/Tablet 

250mg  

Powder for oral liquid 

125mg/5ml, 

250mg/5ml 

Capsule  

250mg  

No 
 

 

Powder for oral liquid 

125mg/5ml, 250mg/5ml 

Capsule  

250mg  

 

Cefazolin J01DB04 

Powder for injection 

1g in vial 
No Injection 

500mg, 1g 
Powder for injection 

500mg, 1g 
Powder for injection 

500mg, 1g  

 

Ceftriaxone J01DD04 

Powder for injection 

250mg, 1g in vial 
Powder for injection 

250mg, 1g 

Powder for injection 

500mg, 1g 
Powder for injection 

500mg, 1g 
Powder for injection 

500mg, 1g 

Cloxacillin J01 

Powder for injection 

500mg in vial 

Powder for oral liquid 

No No 
 

 

No 
 

 

Powder for injection 

250mg, 500mg in vial 

Powder for oral liquid 



125mg/5ml 

Capsule 500mg, 1g  

  125mg/5ml 

Capsule 250mg, 500mg 

 

Phenoxymethylpenicillin J01 

Powder for oral liquid 

250 mg/5ml 

Tablet 250mg  

Powder for oral liquid 

125/5ml, 250 mg/5ml  

Tablet 250mg  

Powder for oral liquid 

125 mg/5ml, 250mg/5ml 

Capsule/Tab 250mg 

No 

 

 

Powder for oral liquid 

125/5ml, 250 mg/5ml  

Cap/Tab 250mg 

 

Procaine benzylpenicillin J01 

Powder for injection 

1g (=1 million IU), 3g 

(=3 million IU) in vial 

No 
 

 

Injection (syringes) 

1g  
No  Powder for injection 

1g (=1 million IU), 3g (=3 

million IU) in vial 

 

Cefotaxime J01DD01 

Powder for injection 

250mg per vial  
No No Powder for injection 

250mg 
No 
 

 

Ceftazidime J01DD02 

Powder for injection 

250mg, 1g in vial 
Powder for injection 

500mg, 1g 

No Powder for injection 

500mg, 1g 
Powder for injection 

250mg, 1g in vial 

 

Imipenem and cilastatin J01DH51 

Powder for injection 

250mg + 250mg in vial 

500mg + 500mg, in vial 

Powder for infusion 

500mg + 500mg 

No Powder for infusion 

500mg + 500mg 
Powder for injection 

500mg + 500mg 

 

 

6.2.2 OTHER ANTIBACTERIALS 

 

Azythromycin J01DH51 

Capsules 

250mg, 500mg  

Oral liquid 200mg/5ml 

Capsules/Tablets 

250mg, 500mg 

Oral liquid 200mg/5ml  

Tablets 500mg  

Powder for oral liquid 

200mg/5ml 

Tablets 250mg, 500mg  

Oral liquid 

40mg/ml 

Tab/Cap 250mg, 500mg  

Oral liquid 

200mg/5ml 

 



Chloramphenicol J01 

Capsules 250mg  

Oral liquid 150mg/5ml 

Oily suspension for 

injection 0.5g/ml in 2mL  

Powder for injection 1g  

Capsules 250mg  

Powder for injection 

1g  

 

No 

 

 

 

No 
 

 

Tab/Cap 250mg  

Oral liquid 150mg/5ml 

Powder for injection 1g  

 

 

Ciprofloxacin J01MA02 

Tablet 250mg  

Oral liquid 250mg/5ml 

Solution for IV infusion 

2mg/ml  

Tablet 250mg 

Oral liquid 

250mg/5ml 

Solution for IV 

infusion 2mg/ml  

No 

 

 

 

Tablet 250mg  

Oral liquid 

250mg/5ml 

Solution for IV infusion 

2mg/ml  

Tablet 250mg  

Oral liquid 250mg/5ml 

Solution for IV infusion 

2mg/ml 

 

Doxycycline J01AA02 

Solid oral dosage form 

50mg, 100mg  

Oral liquid 

25mg/5ml, 50mg/5ml  

Capsules 

50mg, 100mg  
No 

 
Tablet/Dispersible 

tablets 100mg 

Injection 20mg/ml  

Tab/Cap 100mg  

 

 

 

Erythromycin J01FA01 

Solid oral dosage form 

250mg  

Powder for oral liquid 

125mg/5ml  

Cap/ Tab 250mg 

Powder for oral liquid 

125mg/5ml,  

IV infusion 1g 

 

Tablet enteric 250mg 

 Injection 1g 

 

Tab/Tablet 

enterosolubile 250mg 

Granules for oral 

suspension  

25mg/ml 

Powder for infusion 1g 

Cap/ Tab 250mg 

Powder for oral liquid 

125mg/5ml 

IV infusion 0,5g 
 

 

Gentamycin J01FA01 

Injection 

10mg, 40mg/ml 

 

 

Injection 10mg/ml, 

40mg/ml,  

Intrathecal injection 

5mg/ml 

Injection 80mg/2ml 

 

 

 

Injection 10mg/ml, 

40mg/ml  

 

 

Injection 10mg/ml, 

40mg/ml  

 

 



IV infusion 800mcg/ml, 

1mg/ml, 3mg/ml  

 

 

Metronidazole P01AB01 

Injection 

500mg/100ml  

Oral liquid 

200mg/5ml  

Tablet 

200mg to 500mg  

No 
 

 

 

 

Injection 

500mg/100ml  

Oral liquid 

200mg/5ml 

Tablet 

200mg, 400mg 

Suppository 500mg  

Infusion 5mg/ml 

 Oral liquid 40mg/ml  

Tablet 

250mg to 500mg  

 

Injection 5mg/ml  

Oral liquid 

125mg/5ml, 200mg/5ml  

Tablet 200mg to 500mg  

Suppository 500mg 

 

 

Nitrofurantoin J01XE01 

Oral liquid 25mg/5ml  

Tablet 100mg  

Oral liquid 25mg/5ml  

Tablet/cap 100mg 

Capsules 50mg 

Capsules 

50mg, 100mg 
Capsules with regulated 

release /Cap100mg 

Capsules 50mg 

Suspension 5mg/ml 

Cap/ Tab 50mg, 100mg 

Oral liquid 25mg/5ml 

 

 

Sulfamethoxazole + trimethoprim J01 

Oral liquid 

200mg+40mg/5ml  

Tablet 

100mg+20mg, 

400mg+80mg 

Injections 

80mg+16mg/ml  

No 
 

 

Oral liquid 

200mg+40mg/5ml 

 

No 
 

 

 

 

Oral liquid 

200mg+40mg/5ml  

Tablet 100mg+20mg, 

200mg+40mg, 

400mg+80mg 

Injections 

80mg+16mg/ml  

 

Trimethoprim J01EA01 

Oral liquid 50mg/5ml  

Tablet 100mg, 200mg 

Oral liquid 50mg/5ml  

Tablet 100mg, 200mg  
No Tablet 

100mg, 300mg 
No 

 

Clindamycin J01FF01 

Oral liquid 75mg/5ml  Liquid 75mg/5ml No  Powder for oral Tab/cap 150mg 



Capsule 150mg  

Injection 150mg/ml 

Capsule 75mg, 150mg 

Injection 150mg/ml 

 

suspension 15mg/ml  

Capsule 150mg  

Injection 150mg/ml  

Injection 150mg/ml 

 

 

 

Vancomycin J01XA01 

Powder for injection 

250mg in vial  

Capsule 125mg, 

250mg  

Capsule 125mg, 250mg 

 

Capsule 250mg  No 

 

 


